
  

 

 

  

 

 

 

 

 

 

 

 

OPTIMIZATION OF RESIDUALS MANAGEMENT AT A DRINKING WATER 

TREATMENT FACILITY 

 

 

 

 

by 

 

 

 

 

Holly Nicole Sampson 

 

 

 

Submitted in partial fulfilment of the requirements 

for the degree of Master of Applied Science 

 

 

at 

 

 

Dalhousie University 

Halifax, Nova Scotia 

January 2016 

 

 

 

 

 

 

 

© Copyright by Holly Nicole Sampson, 2016 

 

 

 



  

ii 

 

  

TABLE OF CONTENTS 

LIST OF TABLES .......................................................................................................................... vi 

LIST OF FIGURES ...................................................................................................................... viii 
[...]
1100 µg/L as an acute guideline and 50 µg/L as a chronic guideline.  

2.4.3 Slag as a Source of Alkalinity 

Blast furnace slag is a by-product of the steel industry and is in abundant supply in 

Sydney, NS. CBCL completed a study in 2005 of potential slag applications (CBCL, 

2005). This study described blast-furnace slag as being mildly alkaline with a pH in 

solution of between 8 and 10. Slag was identified as an effective alkalinity source to treat 

acid mine water as it yields several hundred times more alkalinity than limestone. The 

study referenced a comparison by Conestoga Rovers & Associates (2001) of the metals 

content of the slag to CCME guidelines which identified exceedances for selenium and 

beryllium but concluded that the use of slag would not pose an unacceptable health risk to 

the public in residential settings. The study also included the results of leachate testing of 

the slag that was performed by Jacques Whitford in 2005.  

According to the National Slag Association (2003), the composition of slag consists of 

oxides of calcium, iron, silicon, aluminum, magnesium and manganese in complexes of 

calcium silicates, aluminosilicates and aluminoferrite with calcium oxide and silicon 

dioxide making up the largest portion. Uses of slag include concrete, parking lots, 

walkways, driveways, production of Portland cement, soil remineralization, pH 

supplement or liming agent, and treating acidic runoff (National Slag Association, 2003).  

2.4.4 Soil Amendments to Improve Leaching Characteristics 

Soil pH is one factor that can control the mobilization of contaminants (Udeigwe et al., 

2011). The solubility of many metals is dependent on the pH of the solution. The 

synthetic precipitation leaching procedure (SPLP) test approximates leaching that would 

occur as a result of slightly acidic rainwater. The addition of alkalinity to the solids 

residual could neutralize acidity in the rainwater and reduce the leaching of metals from 

the solids residual. An experiment where lime was added to soils showed that there was a 

relationship between exchangeable aluminum and the soil pH; a higher pH was associated 



  

23 

 

  

with lower exchangeable aluminum (Belkacem and Nys, 1997). A study by Strand et al. 

(2002) that compared leaching results from soils exposed to simulated “normal rain” at a 

pH of 5.3 to those exposed to simulated “acid rain” at a pH of 4.3 found that more 

aluminum was leached from soils receiving the simulated “acid rain”. 

The application of crushed limestone is a common method of reducing the acidity of soil, 

and the application of gypsum and dolomite can also be used (Belkacem and Nys, 1997). 

Slag is a waste product that is produced during the production of steel and is in abundant 

supply in Cape Breton. Slag can be used as a source of alkalinity for soil or water (CBCL, 

2005; National Slag Association, 2003).  

2.5 DRINKING WATER RESIDUALS REGULATION IN NOVA SCOTIA 

The Nova Scotia Environment (NSE) document “Nova Scotia Treatment Standards for 

Municipal Drinking Water Systems” was approved on March 12, 2012.  The document 

states that its purpose is to “set out the minimum requirements that apply to municipal 

drinking water systems in Nova Scotia” (NSE, 2012). There is a section in this report on 

the management of waste systems that discuss requirements for the management of filter 

backwash water and filter backwash and clarifier solids. The document requires that filter 

backwash water be discharged to an approved location and cannot be discharged to the 

raw water intake pumps or inlet structures or upstream of the raw water intake (NSE, 

2012).  

For discharge to a freshwater watercourse, the Treatment Standards require: 

 TSS not to exceed 5 mg/L over naturally occurring clear flow background 

watercourse concentration which is to be calculated as the 90th percentile value 

from a minimum of 12 monthly clear flow samples; 

 Chlorine residual shall not exceed 0.02 mg/L; 

 pH to be between 6.5 and 9.0; and 

 Discharge to be non-acutely lethal as per “Reference Method for Determining 

Acute Lethality to Rainbow Trout” (NSE, 2012). 

 

In addition, the Treatment Standards (NSE, 2012) state that the following options may be 

considered for setting discharge criteria limits for metals: 



  

24 

 

  

 Meet the values set by Canadian Council of Ministers of the Environment 

(CCME) Canadian Water Quality Guidelines for the Protection of Aquatic Life; 

 If naturally occurring background concentrations are higher than the values set by 

the above guideline, NSE may allow discharge criteria limits to be set at the 90th 

percentile of the watercourse’s background concentrations. This approach requires 

a minimum of 12 monthly samples from the watercourse to establish background 

concentrations;  

 If the above requirement is not attainable, NSE may allow a 10 percent increase 

above the 90th percentile; 

 If the above requirement is not attainable, a study shall be completed to 

recommend “end of pipe” discharge criteria limits.  

 

The discharge criteria limits for metals must be met at the end of the pipe in 95% of 

samples, and sampling frequency shall be at least monthly or as required by NSE (NSE, 

2012).  

 

For discharge to a municipal wastewater system, the Treatment Standards require: 

 The utility must ensure that there is capacity in the wastewater system; and 

 The utility must contact NSE to see what other requirements must be met (NSE, 

2012). 

 

For discharge to a marine or brackish environment, the Treatment Standards require: 

 The utility must contact NSE to see what other requirements must be met (NSE, 

2012). 

 

Treatment Standards also require that filter backwash and clarifier solids be disposed in 

accordance with a solids disposal plan that has been prepared by the municipal water 

utility and is acceptable to NSE (NSE, 2012).  

 

 



  

25 

 

  

CHAPTER 3 BACKGROUND 

3.1 SITE OVERVIEW 

The WTP has been in operation since 2003 and produces 9.4 million litres of water per 

day in order to serve a population of 23,760 (CBRMa). The design treatment capacity is 

17.7 million litres per day gross capacity and 15.9 million litres per day net capacity 

(Dillon, 2003). Treatment at the plant includes filtration and clarification for organics, 

turbidity, manganese, and iron.  

3.1.1 Source Water 

Source water for the Treatment Plant is supplied from a man-made reservoir that was 

formed by a dam on a brook. It was previously established as a water supply for an 

industrial operation. The reservoir has been characterized as having similar water quality 

to a former source water supply that was used by the community but with higher 

concentrations of color, turbidity, iron, manganese and organic carbon; however, the 

reservoir has a safe yield of 20.5 million gallons per day compared to the 4.0 million 

gallon per day yield from the former source water supply (Dillon, 2003). The reservoir 

watershed covers an area of 3700 hectares (CBRMb). The intake was constructed in 

1972/1973 and is comprised of a concrete intake with a 30” wood stave intake line 

(Dillon, 2003). An orthophotograph of the Reservoir is shown in Figure 4. 

 

Figure 4 Orthophotograph of Reservoir 



  

26 

 

  

3.1.2 Treatment Process  

Water from the reservoir is treated for organics, turbidity, manganese, iron, bacteria, 

viruses and protozoa. The treatment process includes a strainer, coagulation, flocculation, 

filtration and chlorination (Figure 5). Raw water first flows through a duplex strainer, 

followed by two pre-treatment tanks in series. Lime (CaCO3) is added to the first pre-

treatment tank to adjust the pH to approximately 11 for oxidation. Potassium 

permanganate (KMnO4) is added to the first pre-treatment tank to oxidize iron and 

manganese so that they precipitate from solution. Carbon dioxide (CO2) is added to the 

second pre-treatment tank to adjust the pH to approximately 6.9 for coagulation.  

Aluminum sulfate is added to the second pre-treatment tank as a coagulant and polymer is 

added as a coagulant aid. After leaving the second pre-treatment tank, water flows in 

parallel through two flocculation trains. Each flocculation train is comprised of three 

flocculation tanks in series. After flocculation, water flows through two sedimentation 

tanks in parallel with water from one flocculation train flowing through one 

sedimentation tank and water from the other flocculation train flowing through another 

sedimentation tank. After the water leaves the sedimentation tanks it flows into a 

distribution channel where it is distributed to three dual media filter tanks in parallel. 

Each filter tank contains anthracite, sand, support gravel, and filter block. After filtration, 

water flows through a chlorine contact chamber where chlorine is added for disinfection. 

The water then flows into two clear wells.  

 

Figure 5 Treatment Process Block Flow Diagram 

 



  

27 

 

  

PT = Pre-treatment Tank 

FT = Flocculation Tank 

ST = Sedimentation Tank 

DMFT = Dual Media Filter Tank 

CCC = Chlorine Contact Chamber 

3.1.3 Filter Backwash Process 

Each of the three filters is backwashed every 72 hours resulting in one filter being 

backwashed per day. The other two factors that trigger a filter backwash are head loss and 

filter effluent turbidity. A filter would be backwashed if the turbidity was greater than 0.2 

NTU or the head loss was greater than 8.5 feet; however, in practice this is a rare 

occurrence. The filter being backwashed is first drained of water and then an air scour is 

conducted. The filter is then backwashed under a low flow condition at a rate of 2100 

IGPM for two minutes while the air scour continues. The air scour is stopped and the 

filter is backwashed under a high flow condition at a rate of 4800 IGPM for 10 minutes. It 

is backwashed for an additional five minutes at a rate of 1200 IGPM. The flow then 

reverses at a rate of 300 IGPM for two minutes. This is known as the rinse or filter-to-

waste stage. After two minutes, provided the turbidity is less than 0.2 NTU, the waste 

valve closes and water flows from the filter to the clear well. If the turbidity is not less 

than 0.2 NTU, the filter to waste process continues until it is. During the backwash 

process the filter bed is fluidized. The intention is for the low flow backwash to just 

fluidize the bed, and for the high flow backwash to cause the bed to expand by 25 to 30% 

(Dillon, 2003). The total volume of water used per backwash is 58,800 imperial gallons 

(267,210L) over a duration of 19 minutes. The Operations and Maintenance Manual 

suggested a total backwash volume of 22,000 to 33,000 imperial gallons (Dillon, 2003). 

This means that there is a higher volume of liquid residuals being produced per backwash 

than was anticipated by the designer.  

Filter backwash water (FBW) and filter to waste water leaves the filters and flows from 

the backwash channel through a 24” diameter polyvinyl chloride (pvc) pipe to manhole 5. 

Clarifier sludge is pumped continuously from the clarifiers at a rate of 50 USGPM and 

flows through a 2” diameter pvc pipe to manhole 5. Combined filter backwash water 



  

28 

 

  

(CFBW) is a term used to describe the liquid residuals stream that contains both filter 

backwash water and clarifier sludge. Sodium bisulfite is added to the CFBW for 

dechlorination via a diffuser located in manhole 5. Water leaves manhole 5 and flows via 

a 24” pvc pipe to manhole 6 where the flow is split and flows via two 24” pipes to the 

lagoons.  The inlets to the lagoons are located at the upstream outer corner of either 

lagoon and are situated on the bottom of the lagoons. The outlets from the lagoons are 

located at the downstream inner corner of each lagoon and consist of an adjustable weir. 

Water flows from the outlet of each lagoon to manhole 7. It leaves manhole 7 and flows 

to the discharge at the brook via a 24” pipe. The discharge is situated downstream of the 

reservoir that is used as the source water supply for the plant. Each lagoon is 132 feet 

wide and 282 feet long. The depth from the design water level to the base of the lagoon is 

6.25 feet. Although the flow to the lagoons from filter backwash operations is 

intermittent, the clarifier sludge is pumped continuously to the lagoons and the lagoons 

are discharging continuously. Plant operations staff collect a sample from the discharge to 

the brook weekly. A diagram of the filter backwash process is given in Figure 6. 

 

Figure 6 Backwash Process Block Flow Diagram 



  

29 

 

  

L = Lagoon 

DMFT = Dual Media Filter Tank 

 

3.1.4 Residuals Management 

A clarified liquid stream is discharged from the treatment lagoons to the brook, 

downstream of the reservoir. Solids residual is removed from the treatment lagoons 

annually. In order to dewater the lagoons, the valve on the inlet of one lagoon is closed 

and the pond is dewatered by pumping the water and solids residual from the lagoon to 

the drying bed. The process is then repeated with the other lagoon. The solids residual 

naturally undergoes a seasonal freeze and thaw process on the drying bed in order to 

increase the solids content of the solids residual. An orthophotograph showing the WTP, 

the two parallel treatment lagoons, and the drying bed is shown in Figure 7. 

 

Figure 7 Orthophotograph of the WTP, Lagoons and Drying Bed 

 

 

East Lagoon 

West Lagoon 

Drying Bed 

Plant 



  

30 

 

  

3.2 ALUMINUM DISCHARGE TARGET IN LIQUID STREAM 

The Part V Approval to Operate does not contain a numerical discharge target for 

aluminum in the lagoon effluent. The CCME FWAL guideline for aluminum is 100 µg/L 

for water with a pH of greater than 6.5 and 5 µg/L if the pH is less than 6.5. There is no 

CCME water quality guideline for marine waters. The section of the brook where the 

lagoon effluent is discharged has tidal influence from the Atlantic Ocean. The Nova 

Scotia Environment (NSE) document “Nova Scotia Treatment Standards for Municipal 

Drinking Water Systems”, approved on March 12, 2012, requires that for discharge to 

freshwater, the TSS must not exceed 5 mg/L over the naturally occurring clear flow 

background concentration, chlorine must not exceed 0.02 mg/L, pH must be between 6.5 

and 9.0, and the discharge must be non-acutely lethal (NSE, 2012). Discharge to 

freshwater must also meet CCME FWAL criteria for metals, unless the naturally 

occurring background concentration is higher, then the discharge criteria may be the 90th 

percentile of the background concentration. If that criteria cannot be reached, a 10% 

increase above the 90th percentile may be allowed. If that criteria cannot be reached, a 

study is required to recommend discharge criteria limits. The Treatment Standards require 

the metals discharge criteria to be met at the end of pipe in 95% of samples. Samples 

must be collected at least monthly. For discharge to a municipal wastewater system or 

brackish environment, NSE must be contacted to determine the discharge requirements.  

3.3 ISSUES IDENTIFIED WITH RESIDUALS MANAGEMENT  

One of the issues that have been identified at the site related to residuals management 

involves finding a solution for disposal or reuse of the solids residual from the drying bed. 

Exceedances of CCME soil quality guidelines, particularly for chromium, have limited 

disposal options for the solids residual in the drying bed. The chromium concentration in 

the solids residual has ranged from 69 to 130 mg/kg. The CCME soil quality guideline for 

chromium for commercial/industrial sites is 87 mg/kg. Another issue relates to the 

aluminum levels in the discharge from the lagoons.  Sampling conducted by plant 

operations staff has indicated that the aluminum levels in the discharge in 2014 ranged 